
 PW 54-2021 
December 7, 2021 

Page 1  
 

Subject: Annual Water and Wastewater Quality Management System Update 
Report to: Public Works Committee 
Report date: Tuesday, December 7, 2021 
 

Recommendations 

1. That Report PW 54-2021 BE RECEIVED for information as the Annual Water and   
Wastewater Quality Management System Update; and 

2. That the 2021 Water QMS Internal Audit Report, 2021 Water QMS External Audit 
Report, and 2021 Wastewater QMS Internal Audit Report BE RECEIVED for 
information. 

Key Facts 

• The purpose of this report is to provide a summary outlining the main processes and 
work performed by the Water and Wastewater Division to support the Water and 
Wastewater Quality Management Systems (QMS). 
[...]
Management Specialist (reporting to the Manager, Quality & 
Compliance – Wastewater) as the QMS Representative for 
Niagara Region’s drinking water systems.”  Update to reflect 
wastewater systems instead of drinking water systems.   

Element 5: Document and Records Control 
NC Section 5.4.2 of the Document and Records Control 

(QMS-WW-ALL-050), Rev2, 16Sep2021) states, “Records 
required to support the QMS are identified in Table 2.”  
Table 2 lists that certificates of analysis are to be kept by 
the Operations Managers and maintained at respective 
WWTPs.  When asked to provide a certificate of analysis for 
a delivery of sodium bisulphite on 2-Sept-2021, the auditee 
was unable to present it and confirmed that the Certificate 
of Analysis was not provided.   

NC Section 5.4.2 of the Document and Records Control 
(QMS-WW-ALL-050), Rev2, 16Sep2021) states “The 
majority of QMS documents are typically reviewed every 
three (3) years unless otherwise indicated in the document 
header.”  The auditor discovered eight (8) QMS documents 
that were not reviewed within the specified timeframe.   

  



 
Wastewater Quality Management System Internal Audit Report  

General Elements 
Prepared October 29, 2021   

Page 8 of 21 

Finding WWQMS Standard Element  

Element 5: Document and Records Control 
BP Section 5.4.3 of the Document and Records Control 

(QMS-WW-ALL-050), Rev2, 16Sep2021) states that “the 
emergency response plan (ERP) documents are typically 
reviewed annually.  Reviews can be performed through any 
one of the following means: document review in EtQ, 
monthly e-learning assignments and table top workshops.”  
It may be beneficial to include a note in EtQ for each ERP 
document indicating when training was last issued and the 
method delivered (i.e. e-learning exercise, table top 
workshop) to ensure the annual review is captured. 

Element 6: Wastewater System 
NC Element 6 of the standard indicates that the Operating 

Authority shall ensure that the description of the system is 
kept current.  Non-conformances have been noted in 
several wastewater system documents for this element: 
• Anger Avenue WWTP System Description (QMS-

WW-FE-P-060, Rev1, 11Apr2019): 
- The system schematic shows the effluent from Anger 

Avenue wastewater treatment plant going to Lake 
Erie, however the effluent is directed to the Niagara 
River. 

• Niagara Falls WWTP System Description (QMS-WW-
NF-P-060, Rev1, 27May2019): 
- The auditor identified that the RBC effluent polymer 

system has been in service since 2018.  As this will 
stay in place into the capital project, it should be 
described as a temporary system under section 
5.5.2.   

  



 
Wastewater Quality Management System Internal Audit Report  

General Elements 
Prepared October 29, 2021   

Page 9 of 21 

Finding WWQMS Standard Element  

Element 6: Wastewater System 
continued • Queenston WWTP System Description (QMS-WW-

QT-P-060, Rev1, 3Feb2020):  
- Section 5.4.2 specifies that the screened wastewater 

is sent to the plant’s treatment processing via five (5) 
submersible pumps installed in the wet well.  The 
auditee identified that only two (2) submersible 
pumps are installed in the wet well. 

• Seaway WWTP System Schematic (QMS-WW-SW-V-
061, Rev8, 28Sep2021):  
- Marina 3 SPS is listed in the operational plan and the 

Seaway wastewater system description but it is not 
included in the Seaway WWTP system schematic.  
Review station status and consider removing or 
adding from documentation as necessary. 

- Consider adding the storm chlorine contact tank and 
chlorination/dechlorination details for plant overflows 
from the CSO storage tank to section 5.4.5 and 
5.4.6.  Alternatively, consider including a separate 
section for wet weather flow treatment/ mitigation. 

• Seaway WWTP System Schematic (QMS-WW-SW-V-
061, Rev8, 28Sep2021):  
- Section 5.4.8, methane gas produced by the 

digesters is not currently utilized in the boilers.  Gas 
is sent to the flare stack.  The document should be 
updated to reflect this.  

  



 
Wastewater Quality Management System Internal Audit Report  

General Elements 
Prepared October 29, 2021   

Page 10 of 21 

Finding WWQMS Standard Element  

Element 6: Wastewater System 
continued • Port Weller Wastewater System Description (QMS-

WW-PW-P-060, Rev2, 20Apr2021): 
- Section 5.4.1 specifies “Influent flows for treatment 

are passed through a screening process consisting 
of three (3) parallel mechanical bar screens that are 
1,800mm wide with 10 mm bar openings.”  Updates 
to the influent screening were performed in 2020, 
which consisted of two (2) 6 mm mechanical 
screens, each rated at 136,200 m3/d and one (1) 16 
mm bar screen.  

- Section 5.4.6, indicates that the east bank clarifiers 
(5&6) have a total combined surface area of 
7,868m2.  The auditor identified that the east bank 
clarifiers (5&6) should have a combined surface area 
around 1,700m2. 

BP Best practices for evaluation are recommended in several 
wastewater system documents: 
• Anger Avenue WWTP System Description (QMS-

WW-FE-P-060, Rev1, 11Apr2019): 
- Section 1, update spelling of Catharine Street to 

Catherine Street. 
- Section 5.3.2 - Downstream Processes states “The 

Niagara Falls WTP draws raw water from the 
Niagara River via the Welland River (Chippawa 
Creek) downstream of the Anger Avenue WWTP.” 
The auditor has suggested that the text be updated 
to “The Niagara Falls WTP draws its water from the 
Welland River.”   

  



 
Wastewater Quality Management System Internal Audit Report  

General Elements 
Prepared October 29, 2021   

Page 11 of 21 

Finding WWQMS Standard Element  

Element 6: Wastewater System 
continued • Stevensville-Douglastown Lagoon System 

Description (QMS-WW-SD-P-060, Rev1, 22Sep2020): 
- Section 1 states “the Stevensville-Douglastown 

(works #120003110) and associated sewage 
pumping stations are owned and operated by the 
Niagara Region.”  The auditor noted that the Black 
Creek sewage pumping station is not owned, but 
rather monitored by the Region.  Consider clarifying. 

• Stevensville-Douglastown Lagoon System 
Schematic (QMS-WW-SD-V-061, Rev7, 3May2021): 
- The auditor noted that the Stevensville sewage 

pumping station is capable of an overflow under 
certain conditions.  It would be beneficial to depict 
the overflow in the system schematic.  

• Niagara Falls WWTP System Description (QMS-WW-
NF-P-060, Rev1, 27May2019): 
- Section 5.5.11 states “the WWTP is equipped with 

two (2) primary anaerobic digesters.”  Due to 
operational issues, digester #2 has been out of 
service for several years.  The description should be 
revised to state that digester #2 is “out of service”. 

• Queenston WWTP System Description (QMS-WW-
QT-P-060, Rev1, 3Feb2020): 
- Section 5.4 lists chlorine pump failure as one of the 

common event-driven fluctuations.  The auditor 
identified that a second stand-by chlorine pump can 
be put into service in the event that the lead pump 
fails.  It may be beneficial to include details that a 
stand-by pump can be placed into service if needed, 
as an action/control measure.  

  



 
Wastewater Quality Management System Internal Audit Report  

General Elements 
Prepared October 29, 2021   

Page 12 of 21 

Finding WWQMS Standard Element  

Element 6: Wastewater System 
continued • Garner Road Biosolids Handling and Dewatering 

Facility System Description (QMS-WW-GR-P-060, 
Rev1, 27May2019): 
- The document does not describe the solids tank 

processes, nor is the Niagara Falls WTP listed as a 
facility that supplies process waste residuals to 
Garner Road under Table 1.  Consider including. 

• Crystal Beach WWTP System Description (QMS-
WW-CB-P-060, Rev1, 1Apr2019): 
- Section 5.4.1, consider updating the word “bypass” to 

“overflow” to align with MECP definitions of bypass 
and overflow. 

- Under the secondary clarifiers section 5.4.5 the 
wording used to describe return and waste sludge 
should be updated.  The system description 
describes two (2) sludge pumps for the removal of 
waste activated sludge.  These pumps are not 
currently in use.  Return and waste activated sludge 
are on a common header pipe.  Return activated 
sludge valve #1 and #2 are used to restrict return 
flow and divert waste activated sludge to the gravity 
belt thickener.  Valving is in place to go to waste 
holding tanks, but common practice is to waste 
directly to the gravity belt thickener.   

- Scum handling is not included in the description.  
Consider including.  

- Section 5.4.8, consider including dosage point for 
dechlorination for consistency with disinfection 
section.  

  



 
Wastewater Quality Management System Internal Audit Report  

General Elements 
Prepared October 29, 2021   

Page 13 of 21 

Finding WWQMS Standard Element  

Element 6: Wastewater System 
continued • Seaway Wastewater System Description (QMS-WW-

SW-P-060, Rev1, 13Jan2020):  
- Section 5.2 – Table 4, the auditor noted that the 

wording “sample at direct point of overflow” listed 
under the action/control measure column for wet 
weather fluctuations needs to be more specific, as it 
could be interpreted as sampling at the canal where 
it directly overflows to the environment.  In practice, 
samples are collected at the end of the storm 
chlorine contact tank.  Consider modifying language 
to clarify.  It was also identified that during wet 
weather the bar screens can be run manually in the 
event of grit and rag build-up.  It would be beneficial 
to include details under the action/control measure 
section. 

- The auditor identified that operational challenges 
could occur from receiving winery wastewater, which 
may result in increased loading to the plant.  As an 
action/control measure it is recommended that 
details be included under section 5.2 to monitor the 
inventory of solids, F/M ratio and adjust mixed liquor 
suspended solids and/or wasting as needed. 

- Section 5.3.2, consider updating the wording from 
“bypass” to “overflow” to align with the Ministry of 
Environment Conservation and Parks definitions of 
bypass and overflow and include a link to the Spills 
and Overflows – Downstream Water User and 
Public Notification (OP-WW-SW-P-002) procedure. 

- Section 5.4.2 refers to the aerated grit tanks, 
however Seaway has vortex grit removal tanks.  
Recommend updating section title to reflect the 
proper description. 

- Consider adding phosphorus removal as a separate 
section for ease of reference. 

  



 
Wastewater Quality Management System Internal Audit Report  

General Elements 
Prepared October 29, 2021   

Page 14 of 21 

Finding WWQMS Standard Element  

Element 6: Wastewater System 
continued • Seaway Wastewater System Description (QMS-WW-

SW-P-060, Rev1, 13Jan2020):  
- Section 5.4.3, consider adding details that specify 

that primary tanks can be used (as storage) to 
mitigate storm flow if available and where capacity 
allows. 

- Section 5.4.6, consider adding dosage point for 
dechlorination to be consistent with disinfection 
section. 

- Section 5.4.8, the sentence “sludge from the primary 
and secondary clarifiers is sent to primary digester” is 
vague.  Consider updating to state “raw sludge and 
co-thickened waste activated sludge from the primary 
clarifiers is sent to the primary digester.” 

• Seaway WWTP Process Schematic (QMS-WW-SW-V-
060, Rev4, 6Feb2020): 
- Update wording from “Natural Gas Boiler/Waste 

Boiler” to “Natural Gas Boiler/Waste Burner.” 
• Welland Wastewater System Description (QMS-WW-

WE-V-060, Rev2, 9Mar2021): 
- The descriptions for the raw sewage pumps under 

section 5.1.3 does not accurately describe the 
equipment currently on-site.  The section describes 
the pumps that are to be installed as part of the plant 
upgrade, which has been delayed.  Consider 
updating to reflect equipment currently in use. 

- Section 5.4.5 states that for the primary storm 
clarifiers “gates are operated by RPU program set 
parameters.”  Gates are currently being operated in 
manual mode, pending completion of phase 1 capital 
upgrades.  Consider adding operating mode to the 
description. 

  



 
Wastewater Quality Management System Internal Audit Report  

General Elements 
Prepared October 29, 2021   

Page 15 of 21 

Finding WWQMS Standard Element  

Element 6: Wastewater System 
continued • Welland Wastewater System Description (QMS-WW-

WE-V-060, Rev2, 9Mar2021): 
- The disinfection and dechlorination processes are 

described under the disinfection heading for section 
5.4.7.  Consider separating into two separate 
sections to keep consistent with the other area 
system descriptions. 

- Section 5.4.8 - anaerobic digestion process, consider 
updating sentence to state “the remaining solids are 
hauled off-site for dewatering and/or application.” 

- Consider adding phosphorus removal as a separate 
section for ease of reference.  Currently, included in 
the secondary clarifiers section. 

- The Welland WWTP environmental compliance 
approval (ECA) link in section 7 points to the Port 
Weller ECA.  For consistency, consider incorporating 
a general link that points to the wastewater 
operations page on the Vine and listing all stations 
with ECA’s under the references/other attachments 
section. 

• Port Dalhousie Wastewater System Description 
(QMS-WW-PD-P-060, Rev1, 29May2019): 
- The influent and effluent wastewater characteristics 

outlined in Table 1 and 2 depict data from 2012-
2017.  Consider updating to reflect current plant 
performance data. 

- It was identified that metering and sample locations 
have been included in the Seaway WWTP Process 
Schematic (QMS-WW-SW-V-060, Rev4, 6-Feb-
2020) consider adopting this approach in other 
WWTP process schematics as best practice. 

  



 
Wastewater Quality Management System Internal Audit Report  

General Elements 
Prepared October 29, 2021   

Page 16 of 21 

Finding WWQMS Standard Element  

Element 6: Wastewater System 
continued • It may be beneficial to include details on the active 

discharge agreements under the critical upstream and 
downstream processes section for all the WWTP 
Process Descriptions. 

• It was identified in several of the wastewater treatment 
plant system descriptions that in Table 2: WWTP 
Effluent Wastewater Characteristics the “typical values” 
for wastewater effluent are listed, but are not reflective of 
the monthly averages for each effluent parameter.  
Consider removing this column from the tables. 

Element 11: Personnel Coverage 
NC Section 5.4.2 of the Document and Records Control 

(QMS-WW-ALL-P-050, Rev2, 16Sep2021) states “The 
majority of QMS documents are typically reviewed every 
three years unless otherwise indicated in the document 
header.”  The auditor identified that the On-call Scheduling 
(ADM-ALL-ALL-P-005, Rev3, 2Aug2017) procedure 
referenced in section 5.1.3 and 5.2.1 of the Personnel 
Coverage (QMS-WW-ALL-P-110, Rev4, 6Oct2021) was 
out of date with a review date of 2-Aug-2020.  

NC Section 5.3.2 of the On-call Scheduling (ADM-ALL-ALL-
P-005, Rev3, 2Aug2017) procedure states “The Program 
Assistants check for change requests on a daily basis and 
updates the On-Call Managers Schedule when changes are 
received.”  The auditor identified an incident where the on-
call calendar had not been updated correctly after a change 
request had been made.  It may be beneficial to have 
managers check the calendar when changes are made to 
confirm they have been recorded correctly. 

  



 
Wastewater Quality Management System Internal Audit Report  

General Elements 
Prepared October 29, 2021   

Page 17 of 21 

Finding WWQMS Standard Element  

Element 11: Personnel Coverage 
NC Section 5.1.1 of the Wastewater Treatment Plant 

Logbook Entries (OP-WW-ALL-P-024, Rev3, 8Sep2021) 
procedure notes that the overall responsible operator is to 
be identified as per the Personnel Coverage procedure.  It 
also required that an overall responsible operator and any 